Recovery of Byproducts from
Acid Mine Drainage Treatment



Scrivener Publishing
100 Cummings Center, Suite 541]
Beverly, MA 01915-6106

Publishers at Scrivener
Martin Scrivener (martin@scrivenerpublishing.com)
Phillip Carmical (pcarmical@scrivenerpublishing.com)



Recovery of Byproducts from
Acid Mine Drainage Treatment

Edited by
Elvis Fosso-Kankeu,
Christian Wolkersdorfer and Jo Burgess

W

S{rivener

Publishing

WILEY



This edition first published 2020 by John Wiley & Sons, Inc., 111 River Street, Hoboken, NJ 07030, USA and Scrivener
Publishing LLC, 100 Cummings Center, Suite 541], Beverly, MA 01915, USA

© 2020 Scrivener Publishing LLC

For more information about Scrivener publications please visit www.scrivenerpublishing.com.
[...]
water [55]. PIRAMID Consortium [45] defines passive treatment as “the improvement of
water quality using only natural available energy sources in gravity-flow treatment systems
which are designed to require only infrequent maintenance to operate successfully over
their design life”

Different types of passive treatment technologies are available. Examples of passive treat-
ment technologies include anoxic limestone drains (ALDs), aerobic and compost wetlands,
reducing and alkalinity producing systems (RAPS, initially called SAPS) and dispersed
alkaline systems (DASs). Passive treatment systems range from technologies that were suc-
cessfully implemented at a full scale, to technologies that are currently being tested at a
laboratory scale. The chemistry of AMD discharge (pH, acidity, Fe**/Fe**, Al, Mn, SOif),
dissolved oxygen (DO), flow rate, and the topography are factors taken into consideration
when evaluating and selecting the appropriate passive treatment type [51, 54-57].

Selecting a suitable passive treatment system depends on the chemistry and flow rate of
the water to be treated (Figure 2.3) [53-58]. When the pH of water is net alkaline, a settling



28 RECOVERY OF BYPRODUCTS FROM ACID MINE DRAINAGE TREATMENT

Determine Flow Rate
Analyse Water Chemistry
Calculate Loadings

‘ \

Net Acidic Water

[
Net Alkaline

Water Determine Al, O, Concentration
Ferrous/Ferric Iron Ratio
|
3 | 1
Dge;i Tgu/t DO >2.5mg L~ DO>5mg L
3+ 0, 3+ 0
AP+ <25 mg L Fe’* < 10..25% Fe’* > 25%
" ) Low Flow High Flow
Anoxic Aerobic, (<200 L min-') (>200 L min™")
Limestone Anaerobic |
Drain Wetland or RAPS Open
| ; .
Net Net Strip DO, Precipitate Fe* Limestone
Alkaline Acidic Channel
Water Water
l pH>45 pH<45
Aerate
. |
S?t“zg Settling Settling
o‘n Pond Pond
Aerobic Anaerobic
Wetland We;l:;g el
’ Does Water Meet
Effluent Limits
Yes No
Chemical Treatment or
Discharge J \—

Recirculate through e.g.
ALD, RAPS, OLC, Wetland

Figure 2.3 Flowchart assisting in the selection of a suitable passive treatment technology for polluted mine
water (modified after [53]); image courtesy Christian Wolkersdorfer.

pond may be used to settle most of the suspended solids, followed by an aerobic wetland to
oxidise and precipitate metals present in high concentrations (Figure 2.3). In the case of net
acidic water, the chemistry of the water should be studied thoroughly to determine the DO
concentration, Fe**/Fe*" ratio, and Al concentrations. If the DO concentration is less than
2 mg/L, the Fe** concentration is less than 10% of total Fe, and the Al concentration is less
than 25 mg/L, ALD will be the best suitable treatment system to use.

For further selection, when AMD has a DO concentration between 2 and 5 mg/L and the
Fe** concentration ranges between 10 and 25% of the total Fe, a SAPS/RAPS can be used. These
systems include a combination of an anaerobic or aerobic wetland and ALD. When acidic water
(pH less than 4.5 in this case) has a DO concentration of more than 5 mg/L, the Fe** concentra-
tion is more than 25% of the total Fe and a low flow rate (less than 200 mg/L), an anaerobic wet-
land or SAPS may be used to treat the mine water. However, if the water has a pH of more than
4.5 with the same DO concentration, Fe** concentration and low flow rate mentioned above,
the water can be aerated and transferred to a settling pond for further treatment. Furthermore,
if the DO concentration is more than 5 mg/L, the Fe** concentration is more than 25% of the
total Fe and there is a high flow rate (greater than 200 mg/L), open limestone channels (OLC)
may be used.



MINE WATER TREATMENT AND USE OF Al IN AMD PREDICTION 29

Most of the passive treatment systems mentioned above are followed by a settling pond
to settle most of the suspended solids, and when the effluent meets the required water qual-
ity standards it can be discharged to the receiving environment. However, when the treated
effluent does not meet the water quality standards, retreatment or chemical treatment
through RAPS, wetlands, OLC, ALD, or other systems will be needed until the effluents
meet the water quality standards. A periodic table for passive treatment, created by Gusek
[59], has also been used in the selection of the type of passive treatment (Figure 2.4). From
the passive treatment periodic table, it can be seen that high concentrations of Fe, Al, and
As can be treated using anaerobic and oxidizing passive systems, whereas Mn can only be
treated using oxidizing systems. SO;” may also be potentially removed by means of anaero-
bic systems through microbial reactions. In South Africa, to date, the application of passive
treatment for amelioration of contaminated mine water is mainly demonstrated at a pilot
and laboratory scale. Therefore, the potential for demonstration of passive systems on a full
scale for long-term treatment of AMD is substantial.

2.2.3 Active Treatment of AMD

Active treatment of mine water entails improving the water quality using techniques that
requires continuous addition of artificial energy or (bio)chemical reagents, or both [14].
According to the Acid Rock Drainage Prediction Manual, Eger and Wagner, and Watzlaf
et al. [15, 49, 53], treatment of AMD by conventional treatment technologies is expensive
and a long-term commitment. Active treatment uses a range of chemicals such as lime-
stone, soda ash, caustic soda, ammonia, hydrated lime, and pebble quicklime [14, 60]. The
selection of the appropriate chemical and suitable active process is influenced by a range of
factors (Figure 2.5) including the water chemistry (i.e., total dissolved solids (TDS), total

1A VIIA

IIA A IVA VA VIA VIIA

BICINJO]|F/|Ne

72 13 15 [ 16
3 Mg Al || Si | P || S Ar
1B IVB VB VIB VIIB VIIB 1B 11B
20 23 |[24 |[ 25 |[ 26 |[ 27 |[ 28 |[ 29 |[ 30 35 |[ 34
4 Ti|[ V|| Cri Mn| Fe | Co || Ni | Cu | Zn| Ga| Ge | As || Se | Br | Kr
Sr

2 47 5T
5| Rb Y [ Zr || NbffMo| Tc | Ru || Rh | Pd | Ag | Cd| In | Sn | Sb| Te| | | Xe

56 79 | 80 | 81 || 82
6/ Cs||Baf La |Hf [ Taf W | Re| Os|| Ir | Pt | AufHg{ TI | Pbif Bi || Po| At | Rn

88
7| Fr | Ra| Ac| Rf | Db| Sg | Bh| Hs | Mt| Ds|f Rg| Cn| Nh{| FI | Mc| Lv | Ts | Og

U I untreatable [ ] beneficial
E— anaerobic unknown, likely not treatable
y
[ oxidizing [ ] both, anaerobic & oxidizing

Figure 2.4 Periodic table for passive treatment (modified after Gusek [59]); image courtesy Christian
Wolkersdorfer.




30 RECOVERY OF BYPRODUCTS FROM ACID MINE DRAINAGE TREATMENT

=
c
v
£
\| Settling ponds/ ]
Y clarifiers ®
a
)
v
Mn > 100mg/L
Flow Rate > 1L/s Flow Rate > 1L/s }7
<
a
S
©
£
Fe <20 mg/L | Fe >20 mg/L li £
2
o
I
v v é
Sodium carbonate Calcium hydroxide/oxide/ A’“’“"T"a
A o gas/sodium
neutralization carbonate neutralization N
hydroxide
l neutralization
-
Flow Rate <20 L/s Flow Rate >20 L/s
Mechanical mixing
S
hd
Mechanical aeration Mechanical aeration
or chemical oxidation or chemical oxidation 5
v I g
x
Flow Rate <5 L/s Flow Rate >5 L/s <)
™)
Flocculants/coagulants l
Large Site | Limited land area

I |

Setting ponds

Sedimentation

Clarifiers

] )

Figure 2.5 Flow chart for the selection of a site-specific active treatment system for AMD (modified
after [47]).

suspended solids, and metal concentrations), quantity and flow rate, space, availability, and
local climate [61-66]. Although active treatment can ameliorate AMD effectively, they are
labor, energy, and maintenance-intensive and therefore not favored for abandoned mines.

There are different active treatment processes that are used for AMD remediation and
some of those working at full scale are mentioned as:



MINE WATER TREATMENT AND USE OF Al IN AMD PrepicTiON 31

a) Low density sludge (LDS): process plants that can accommodate AMD with
any acidity loads. According to Taylor et al. [11], there are three main treat-
ment stages involved. The first is the reagent mixing and dosing phase where
a neutralizing reagent is mixed with AMD to produce a slurry. The second
stage includes a reaction phase where mechanical stirrers are used to mix the
slurry solution through one or more reactors. Mixing may also take aeration
into account to oxidise any reduced metals. The third stage of treatment is the
flocculation and clarification stage. This stage includes a thickener or clari-
fier tank where neutralized water from the second stage enters. For facilita-
tion for sludge settling, a flocculant may be added. The disadvantages of LDS
plants for AMD treatment include the large volumes of low-density sludge
produced, storage needed for the sludge and the costs associated with sludge
handling.

b) High density sludge (HDS): a treatment process that is similar to LDS and
involves three stages of treatment, i.e., the reagent mixing stage, reaction
stage, and the flocculation and clarification stage. This treatment process is
better compared to LDS as the generated sludge contains enough alkalinity
and is recirculated back into the treatment process along with the alkaline
reagent. Therefore, the final sludge for disposal is concentrated and requires
reduced storage space, also maximizing the sludge stability and density [11].

c) Pulsed carbonate reactors (PCRs): a treatment process centered around
the principle of increasing the partial pressure of CO, in water intensely to
improve the solubility of carbonate material such as limestone. Treatment
includes CO, initially absorbed into AMD at atmospheric pressure and then
palpitated over successive reactors and neutralized with calcium carbonate
[11].

d) Electrochemical concentration technique: processes that use a combination
of chemical, magnetic, electrical, and plasma techniques to recover metals
from an AMD solution [11].

e) Biological mediation: a technique that takes AMD neutralization, sulfate
reduction and redox control [67] into consideration. Micro bioreactor sys-
tems are used for chemical and biological processes [68].

f) Reverse Osmosis (RO): a treatment process that uses a semipermeable bar-
rier (membrane) at a certain pressure to treat mine water. This semiperme-
able membrane, such as a cellophane-like semipermeable cellulose acetate
membrane, impedes the flow of larger molecules (e.g., urea, glucose, and
bacteria) and solutions (e.g., Na*, Ca**, Cl") to pass through [69, 70]. The
membrane only allows the passage of water. According to Feng et al. [71],
membranes during RO processes have been shown to substantially reduce
TDS, metals and metalloids, organic pollutants, viruses, bacteria, and other
dissolved contaminants.

g) Ion exchange: a process where undesirable or potentially toxic ions in water
are exchanged for desirable or less toxic ions [72]. Materials such as zeo-
lites and resins are generally used for ion exchanges processes. According to
Johnson and Hallberg [72], only ions with the same electric charge can be
exchanged.



32 RECOVERY OF BYPRODUCTS FROM ACID MINE DRAINAGE TREATMENT

Currently, in South Africa, treatment of AMD on a bigger scale is being carried out in
six active treatment plants of which three are situated in the East, West, and Central Rand
Goldfields of Gauteng Province and three are situated in the coalfields in Mpumalanga
Province. The HDS treatment plants in the East, Central, and West Rand Basin plants can
treat 50,000 m*/d, 82,000 m*/d, and 110,000 m’/d of mine water respectively, after which
the treated water is released into adjacent rivers [73].

Two key-plan high-recovery precipitating reverse osmosis (HiPRO) treatment process
plants exist in Mpumalanga Province: the eMalahleni Water Reclamation Plant (EWRP)
and the Optimum Coal Water Reclamation Plant (OCWRP). In both cases, the treatment
technology involves neutralization, reactors and clarifiers, multistage ultrafiltration, reverse
osmosis, and sludge dewatering [74]. Implemented in the eMalahleni area in 2007, the
EWRP treats AMD from several mines including Greenside Colliery, Kleinkopje Colliery,
South Witbank Colliery, and Navigation Colliery and has been operating successfully since
then [75, 76]. Its main aim is to treat AMD, produce high quality potable water for local
municipality use and being safe for environmental release, with a current treatment capac-
ity of 50,000 m*/d [75]. On the other hand, the OCWRP was built in 2010 and has a capac-
ity of 15,000 m*/d presently. According to the Aveng Group [76], most of the reclaimed
water is distributed to the local Hendrina municipality and the remaining is discharged into
the Klein Olifants River. Because of the drinking water quality standard of the treated mine
water discharge, the plant was bestowed with the prestigious Blue Drop Certification by the
Department of Water Affairs (DWA) [77].

In 1997, the Brugspruit Water Pollution Control Works (BWPCW) plant eMalahleni,
Mpumalanga Province was constructed by Department of Water Affairs and Forestry
(DWAF) to protect Loskop Dam from negative effects of AMD [78]. This plant was treat-
ing AMD from the defunct and flooded underground coal mines towards the west and
northwest of eMalahleni (Witbank), which started discharging in the mid-1990s [78, 79].
This AMD discharge was one of the contributors to the pollution of the water resources
in the upper Olifants River catchment [78, 79]. Water was treated with sodium hydrox-
ide to increase the pH and soda ash to increase the buffering capacity of the final effluent
[19, 20]. Before unforeseen circumstances caused the treatment plant to fail, it could treat
10,000 m®/d and is currently not operational [67].

2.2.4 Challenges With Current AMD Treatment

Passive treatment is capable of improving the water quality of polluted mine water. However,
the long-term sustainability of these systems is a common problem and should be ensured
by developing appropriate site-specific design criteria (Section 2.1). The depletion rate of the
neutralizing agent and organic matter used in different systems is also a key problem [80].
Clogging, due to precipitate build-up and biofilms, is the leading drawback in these treat-
ment techniques affecting the efficiency and longevity of such systems [11, 53]. Clogging
results in the passivation of the alkaline substrate slowing down the dissolution rate. This
challenge has been addressed by occasional maintenance where periodic flushing of the
system is done. Another disadvantage associated with these treatment systems is minimal
or no SO and Mn?** removal. The reasons for this limited or non-performance are lack of
sulfate-reducing bacteria (SRB) for SO3~ reduction and the presence of Fe in the treatment



MINE WATER TREATMENT AND USE OF Al IN AMD PrepicTION 33

system which competes for oxygen with Mn**, among others. Moreover, passive treatment
systems can only accommodate low-flow volumes, with some exceptions, and cannot cope
with high-flow volumes of mine water.

Challenges associated with the existing active treatment systems of AMD include the
costs of operation and maintenance, especially in the case of those mines that reached end
of life. The major challenge with the active treatment technologies is that they require con-
stant addition of chemicals and artificial energy [81]. High-priced chemicals and opera-
tional resources are some of the factors that discourage the continuous active treatment of
AMD. Furthermore, some of the neutralizing chemicals such as sodium hydroxide (NaOH)
and anhydrous ammonia (NH,) are hazardous. The extreme use of ammonia may result
in challenges like denitrification and nitrification of receiving aquatic environments [82].
Storage and disposal of the slurry produced from the treatment plants are also considered a
problem with the active treatment systems.

In the Witwatersrand basin, the mine water is currently being pumped and neutralized
to keep the rising water levels under the environmental critical level (ECL). Neutralization
is achieved with limestone or lime, or both, to reach a pH value that is suitable for discharge.
This process adds alkalinity to the water, increases the pH and precipitates some of the met-